

T E S T C E R T I F I C A T E

ST-20-10-28-01

Products: Laminate floor coverings
with following Strukturen: RO, RT, OS, TO, PO, RF, NL, RS, AS, HO, OE, HC, RC/UW

Client: Kronospan GmbH Lampertswalde, Mühlbacher Straße 1, 01561 Lampertswalde

Order: Determination of the anti-slip property according to DIN 51130:2014

Test reports: 2718584, 2719702, 2718256, 2720354, 2720357, 2720511, 2720537

Test results:


Struktur	Property	Result	Anti-slip class according to DIN 51130:2014
RO	Anti-slip property according to DIN 51130:2014	$\alpha_{ges} = 13.9^\circ$	R10
RS		$\alpha_{ges} = 11.1^\circ$	R10
RT		$\alpha_{ges} = 10.9^\circ$	R10
NL		$\alpha_{ges} = 10.1^\circ$	R10
AS		$\alpha_{ges} = 10.1^\circ$	R10
OE		$\alpha_{ges} = 9.4^\circ$	R9
PO		$\alpha_{ges} = 9.3^\circ$	R9
HO		$\alpha_{ges} = 9.1^\circ$	R9
RF		$\alpha_{ges} = 9.0^\circ$	R9
TO		$\alpha_{ges} = 8.5^\circ$	R9
OS		$\alpha_{ges} = 7.1^\circ$	R9
HC		$\alpha_{ges} = 7.1^\circ$	R9
RC/UW		$\alpha_{ges} = 7.6^\circ$	R9

α_{ges} ... Total acceptance angle

Dresden, 28/10/2020



Head of laboratory

Engineer in charge